
 

Standard Operating Procedure 
 

 

 

 

Bode Water Treatment Plant 

(As of 2023/12/25) 

 



SOP Tag No: BOD-WTP-OP Title: TOC Page 1 of 1 
 

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley 
 

Table of Contents 

1. A. OVERVIEW OF THE FACILITY 

A-1. GENERAL INFORMATION 
A-2: COMPONENTS OF THE PROCESS 

2. FLOCCULATION AND SEDIMENTATION EQUIPMENT 

2.1. INTRODUCTION 
2.2. EQUIPMENT OUTLINE 
2.3. OPERATION OF THE FLOCCULATION AND SEDIMENTATION EQUIPMENT 

3. RAPID SAND FILTER 

3.1. OUTLINE OF FACILITY 
3.2. VALVES AND PUMPS OPERATION 
3.3. OPERATION PROCESS OF THE RAPID SAND FILTER 

4. PAC FEEDING EQUIPMENT 

4.1. GENERAL 
4.2. PAC SOLUTION PREPARATION 
4.3. DECIDING DOSAGE (FEEDING RATE) 
4.4. PAC DOSING (FEEDING) PUMP SETTING 

5. CHLORINE FEEDING EQUIPMENT 

5.1. PREPARING BLEACHING POWDER SOLUTION 
5.2. TRANSFERRING THE BLEACHING POWDER SOLUTION TO STORAGE TANKS 
5.3. FEEDING THE BLEACHING POWDER SOLUTION TO WATER 
5.4. CLEANING TANKS AND PIPES 

6. SODIUM HYDROXIDE FEEDING EQUIPMENT: (NOT IN USE) 

7. LIME FEEDING EQUIPMENT 

7.1. LIME SOLUTION PREPARATION 
7.2. DOSING RATE AND DOSAGE (FEEDING RATE) INSTRUCTION 
7.3. DOSAGE (FEEDING RATE) CALCULATION 
7.4. LIME SOLUTION FEEDING PUMP SETTING 

8. CLEAR WATER RESERVOIR 

9. SLUDGE AND DRAINAGE BASIN 

10. SLUDGE AND DRYING BED 

11. PHOTOS 

 

 

 



SOP Tag No: BOD-WTP-OP Title: Outline of WTP Page 1 of 2 
 

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley 
 

1. A. Overview of the facility 

A-1. General Information 

(1) Facility name:  Bode Water Treatment Plant  

(2) Facility type: Surface (sub-surface) and ground water treatment plant 

(3) Establishment:  2004 

(4) Water source:  Surface (sub-surface) water from Manohara Infiltration Galleries and 

ground water from several deep tubwells around the vicinity of 

Madhyapur Thimi area. 

(5) Design capacity:  21.7 MLD (Design) 

(6) Access:  1 km (3 mins drive) from Bode Chowk. 

(7) Objective: Removal of turbidity, organic matter, bacteria, ammonia, and other 

harmful matter from the raw water. 

 

A-2: Components of the Process 

There are ten (10) processing facilities in Bode WTP as outlined below: 

(1) Water intake facility 

(2) Flocculation and sedimentation basin  

(3) Coagulant (PAC) feeding facility 

(4) Slaked lime feeding facility 

(5) Rapid sand filter (RSF) 

(6) Clear water reservoir (CWR) and transmission pump facilities 

(7) Sludge and drainage basin facility 

(8) Sludge drying bed facility 

(9) Bleaching powder feeding facility 

(10) Water quality testing facility 

 

 

 

 

 

 

 



SOP Tag No: BOD-WTP-OP Title: Outline of WTP Page 2 of 2 
 

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley 
 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 1: Schematics of Bode Water Treatment Plant 

 

Prior to the understanding of operation and maintenance of individual process, it is important to 

keep daily record of total inflow of water into the system. 

 

(1) Surface water inflow: Record readings from the flowmeter  

(2) Groundwater inflow: Record individual pumps inflow rate  

 

 

 

Receiving 
well 

Surface 
water 

Flocculation and 
sedimentation basin 

Rapid sand 
filter 

Sludge and 
drain basin 

Sludge 
drying bed 

Clear water 
reservoir 

Transmission 
pump 

Tigni 
reservoir 

Coagulant 
(PAC) 

Bleaching 
powder  WQ 

Ground 
water 

Slaked 
lime 

1) 2) 

3) 

4) 

5) 6) 

7) 8) 

9) Pre- 
chlorination 

Post-
chlorination 10) 

6) 



SOP Tag No: BOD-WTP-OP Title: Flocculation and Sedimentation Basin Page 1 of 7 
 

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley 
 

2. Flocculation and Sedimentation Equipment 

2.1. Introduction 

Purpose: Purpose of this equipment is to remove most of the flocs that have grown large through 

the processes of chemical feeding, mixing and flocculation by means of settling separation process 

to lighten the load for the rapid sand filter. 

 

Mechanism: Flocculation agent and alkali are fed into the raw water flowing in from the receiving 

well in order to effect rapid mixing.  

 

The gates at the distribution weir shall be opened and closed in order to change the number of 

basins according to fluctuations in the quantity of the treated water.  

 

2.2. Equipment Outline  

Item Type Size/Details 
No. of 
units 

Receiving well RCC 4.3 m x 4.3 m x 3.95 m 1 
Inlet Flow 
Arrangement Canal 

RCC 26.05 m x 0.95 m x 1.55 m  
 

1 

Flocculation basin Horizontal 
and vertical 
baffle type 

Width 1 m x length 2.2 m x water depth approx. 
3.95-3.45 m x 42 Sequences 
Retention period = 25 to 40 minutes 

3 

Sedimentation Basin 
Sludge Hopper Horizontal 

flow type 
sedimentation 
basin 

 Width 2.2 m x length 2.2 x water depth approx. 
4.95 m 

15 

Sedimentation  
Basin 

 Width 7 m x length 31 m x water depth approx. 
3.55-3.372 m 

3 

Collecting Conduit Width 7 m x length 3 m x water depth 3.372 m 3 
Outlet Conduit Width 26.05 m x 0.95 m x water depth 1.5 m 3 

Raw Water  
Overflow Weir 

Square 
Type 

2000W x 300H x 20T Synthetic Lumber 1 

Raw Water Flow 
Meter 

Flow 
Indicator 
Type 

250W x 250W x 1100H Aluminum Cast 1 

Raw Water Drainage 
Valve 

Outside 
Screw Soft 
Seal Valve 

100A  
Body FCD450 
Wedge Gate Set FCD/EPDM 

1 

Raw Water Inflow 
Gate 

Outside 
Screw Sluice 
Gate 

400W x 400H 
Frame FC200 
Gate Disk FC200 

3 



SOP Tag No: BOD-WTP-OP Title: Flocculation and Sedimentation Basin Page 2 of 7 
 

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley 
 

Item Type Size/Details 
No. of 
units 

Head Stock Manual 
Operated 
Type 

Body FC200 
Spindle SUS304 

3 

Weir Plate (for 
Baffling Type 
Flocculation Basin) 

Square Type 900W x 400HX20T x 36 sets 
1100W x 300H x 20T x 87 sets 
Synthetic Lumber 

 

Sludge Drainage 
Valve 

Muddy-Hi 
Valve 

250A 
Body FCD450 
Disk FCD450 

15 

Prime Valve for 
Sludge Drainage 

Outside 
Screw Soft 
Seal Valve 

250A 
Body FCD450 
 

15 

Water Collecting 
Trough 

 300W x 300H x 3390L FRP 12 

Hydrant (Washing 
Valve) 

Mechanical 
Coupling 
Type 

40A 
CAC406 

12 

Hose Box  600W x 270L x 1200H 
SEHC (Electrolytic zinc-coated steel) 

3 

 

 

2.3.  Operation of the Flocculation and Sedimentation Equipment 

Operation plan 

The horizontal flow sedimentation tank has a uniform flow because of the gravitational settling 

effect. In general, it has a longer retention time, a high stabilizing function against load fluctuation, 

a relatively simple structure, no mechanical equipment, and a high efficiency. 

 

Floc Formation 

Floc formation at inflow of Sedimentation Basin 3-4 times in a day. 

- Morning before chemical dosing adjustment 

- 30-40 minutes after of chemical dosing adjustment 

- 3-4 hours after in afternoon 

- Second time in the afternoon, if possible 

-  



SOP Tag No: BOD-WTP-OP Title: Flocculation and Sedimentation Basin Page 3 of 7 
 

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley 
 

 
Jar Test 

 
Floc formation 
Floc formation shall be confirmed at inflow of Sedimentation Basin. 
 
Sludge removal Floc Outflow 
Floc outflow from Sedimentation Basin (Tough) at the same time when check floc formation. 
 
 

  
Inlet of Sedimentation Basin Outlet of Sedimentation Basin 

 
 
Sludge accumulation at the bottom 
Floc outflow from Sedimentation Basin (Tough) at the same time when check floc formation. 
 
In order to minimize the settled sludge, sludge valves shall be operated. 

The valves shall be open and kept for 30 seconds, then close. 

 

 

 



SOP Tag No: BOD-WTP-OP Title: Flocculation and Sedimentation Basin Page 4 of 7 
 

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley 